
A
SS

EM
B

LY
 G

U
ID

E 
/ G

U
ID

E 
D

’A
SS

EM
B

LA
G

E 
/ M

O
N

TA
G

EA
N

LE
IT

U
N

G

M
A

N
 4

30
18

7
R

ev
. A

 3
-2

8-
17

Model CT02001

COMPACT



2

Compact ComposTumbler™
Assembly Instructions

Tools You Will Need
• 3/8” wrench
• 7/16” wrench
• 9/16” wrench
• Adjustable wrench
• Plain (or needle nose) pliers
• Flat screwdriver
• Phillips screwdriver
Everything else you will need is included with your 
Compact ComposTumbler.

Item Part # Description Qty
8 CT02052-00 Drive Support 1
9 CT01915-00 Drive Handle 1
10 CT02053-00 Brace 2
11 CT02050-00 Frame Leg 2
12 CT02051-00 Strut 2
13 200240 Drive Gear 1
14 CT02048-00 Grip 1
15 CT02049-00 Grip Cap 1
16 CT02047-00 Stub Axle 2

Item Part # Description Qty
1 CT02054-00 Drum Panel A 2
2 CT02055-00 Drum Panel B 1
3 CT01839-00 Door 1
4 200239 Endcap 2
5 CT01698-00 Aerator Base 2
6 CT01699-00 Aerator Cap 2
7 CT01691-01 Tie Rod 3

Drum Assembly Parts

Frame Assembly Parts

1

4

3

2

8
12

13

11

10

14

15

6 5 16

9



3

Item Description Qty
Step 1

1a 10-32 X 3/8 Machine Screw, Slotted Truss Head, Steel, Zinc Plated 5
1b 10-32 Serrated Flange Locknut 5

Step 3
3a 10-24 X 1/2 Special Phillips Truss Head Shoulder Bolt, Steel, Yellow Zinc Plated 12
3b #10 SAE Flat Washer Steel, Zinc Plated 12
3c 10-24 Nylon Insert Lock Nut, NM, Steel, Zinc Plated 12

Step 4 & 5
4a 1/4-20 Acorn Cap Nut High Crown (7/16X19/32), Steel, Zinc Plated 6
5a 1/4-20 X 3 1/4 Hex Head Cap Screw Grade 2, Steel, Zinc Plated 2
5b 1/4-20 Wing Nut Steel, Zinc Plated 2

Step 6
6a 10-32 X 3/8 Machine Screw, Slotted Truss Head, Steel, Zinc Plated 8
6b #10 SAE Flat Washer Steel, Zinc Plated 4
6c #10 Medium Split Lock Washer, Steel, Zinc Plated 4
6d 10-32 Hex Nut Grade 2, Steel, Zinc Plated 4
6e 10-32 Serrated Flange Locknut 4
6f Latch Hook, Zinc Plated 2
6g Latch, Steel, Zinc Plated 2

Step 7 & 8
7a #6 X 5/16 Phillips Pan Head Type B Sheet Metal Screw, Steel Zinc Plated 1
8a 1/8 X 3/4 Cotter Pins Stl Zinc 1

Step 10
10a 3/8 X 1 1/2 Fender Washer Steel, Grade 2, Zinc Plated 2
10b 3/8-16 Hex Two Way  Locknut , Steel, Zinc Plated 2
10c 3/8-16 X 4 Hex Head Cap Screw, Grade 2, Steel, Zinc Plated 2

Step 11
11a 1/4-20 X 3/4 Hex Head Cap Screw, Grade 2, Steel, Zinc Plated 1
11b 1/4-20 X 1 1/2 Hex Head Cap Screw, Grade 2, Steel, Zinc Plated 6
11c 1/4 Medium Split Lock Washer, Steel, Zinc Plated 7
11d 1/4-20 Finished Hex Nut Steel , Zinc Plated 7

Hardware for the Compact ComposTumbler

1a 4a 7a

11a 11b 10a

10b

10c

11c

11d

8a

5a

6a

5b

6b
6c 6e

6f
6g

6d

1b

3a

3b

3c

STEP 1 STEP 4 & 5 STEP 7 & 8

STEP 6

STEP 11

STEP 10

STEP 3

All hardware can be found in the enclosed hardware 
bags.  You will see that the items needed for each 
step have been grouped together.



4

ATTENTION! Your Compact ComposTumbler may be too large to fit through some doorways when 
assembled.  You should build it in a space with easy access to the area where it will be used.

Go to:  
Mantis.com/composterhelp
for a step-by-step instruction 
video that will have you 
composting in no time!

WHAT YOU’LL NEED
Tools: Regular screwdriver
 3/8” wrench
Hardware: 1a - (5) 10-32 x 3/8 Machine screw (silver)
	 1b	-	(5)	10-32	Serrated	flange	locknut
Parts: Item 1 - (2) Drum panel segments

DRUM ASSEMBLY
STEP 1 – JOINING THE DRUM PANELS

1.1

Place	the	drum	panels	(item	1)	on	a	flat	surface	with	the	mixing	fins	facing	up.

Assembly is divided into two major sub-assemblies: Drum and Support Frame.

Mixing Fins



5

WHAT YOU’LL NEED
Tools: None
Hardware: None
Parts: Item 4 - (1) Endcap 
 (2) Foam Pads
 Drum body assembly (from step 1)

STEP 2 – DRUM ASSEMBLY

1.2

2.1

Align	them	by	matching	up	the	holes	in	the	fins.	Fasten	the	panels	together	with	the	screws	(1a)	and	serrated	
nuts (1b). Use the regular screwdriver and 3/8” wrench to tighten the nuts.

Remove	2	foam	pads	packaged	inside	of	the	cardboard	spacer	and	place	them	on	the	floor.	Place	the	endcap	(Item	4)	with	the	
“Compact ComposTumbler” lettering facing down—on the pads.

Cardboard Spacer

Foam Pads

Foam Pads



6

2.2

Place	the	edges	of	the	drum	body	assembly	from	step	1	inside	the	endcap.	Be	sure	to	place	the	fins	you	
joined in step 1 in the alignment slot near the screen of the vent opening.

Note	that	the	fins	on	the	end	of	the	drum	body	
extend beyond the slots.

Step 2 Complete

Alignment Slot

Fin



7

3.1 3.2

With	the	fins	on	the	Drum	Panel	B	
opening facing into the drum, insert 
drum panel B into the remaining open 
space in the endcap. 

Align the holes and fasten drum panel B to the drum with the shoulder bolts, 
washers, and lock nuts.

WHAT YOU’LL NEED
Tools: Philips screwdriver
 3/8” wrench
Hardware: 3a - (12) ½” Philips truss head shoulder bolts
 3b - (12) Flat washers
 3c - (12) Nylon insert lock nuts
Parts: Item 2 - (1) Drum Panel B

WHAT YOU’LL NEED
Tools: 7/16” wrench
 Adjustable wrench
Hardware: 4a - (6) ¼” Acorn cap nuts
Parts: Item 4 - (1) Endcap
 Item 7 - (3) Tie rods

STEP 3 – DRUM PANEL B ASSEMBLY

STEP 4 – ENDCAP INSTALLATION



8

4.1 4.2

5.1 5.2

5.3

Place the second endcap on the open end of the 
assembled drum.  Note that when the endcap 
is properly aligned, the vent openings will be on 
opposite	sides	of	the	same	center	mixing	fin.

Thread an acorn cap nut onto one end of each of the tie 
rods (2-3 turns only) and insert the rods trough the holes in 
the end cap. Guide the other end of each tie rod through the 
hole in the opposite endcap. Reach out under the endcap 
and thread acorn cap nuts over the other ends of the tie 
rods. Tighten all acorn cap nuts with the wrenches.

Insert a 3-1/4” long Hex head 
cap screw through the aerator 
base and position the two pieces 
on the outside of the door as 
shown below.

Slide the aerator cap over the 
hex head screw and fasten with 
the	wing	nut	(finger	tight	only)

Repeat steps 5.1 and 5.2 with the second aerator base and cap.

WHAT YOU’LL NEED
Tools: None
Hardware: 5a - (2) ¼-20 x 3-1/4” Hex head cap screws
 5b - (2) ¼-20 Wing nuts
Parts: Item 3 - (1) Door
 Item 5 - (2) Aerator base
 Item 6 - (2) Aerator cap

STEP 5 – ENDCAP INSTALLATION

Aerator Base

Aerator Cap



9

6.2

Position the Latch Hooks on the other side of the panel 
opening with the hook ends toward the opening and attach 
them		with	the	#10	screws	(6a),	flat	washers	(6b),	split	lock	
washers	(6c),	and	hex	nuts	(6d).		Be	sure	the	flat	washer,	
lock washer and nut are on the underside of the panel in the 
recess, with the Bolt head on top of the Latch Hook.  Use 
the screwdriver and 3/8” wrench to tighten the latch hooks. 

WHAT YOU’LL NEED
Tools: Flat screwdriver
 3/8” wrench
Hardware: 6a – (8) 10-32 x 3/8” machine screws
	 6b	-	(4)	#10	flat	washers
 6c - (4) #10 split lock washers
 6d – (4) 10-32 hex nuts
	 6e	–	(4)	10-32	serrated	flange	locknuts
 6f - (2) Latch hooks
 6g - (2) Latches
Parts: Complete Drum assembly (from step 4)

STEP 6 – LATCH/LATCH HOOK INSTALLATION

Door Opening

6.1

Attach the latches (6g) to one side of the door 
opening with the hooks of the latches positioned 
toward the opening. Secure them with #10 screws 
(6a)	and	serrated	flange	locknuts	(6e)	with	the	Bolt	
Head on top of the Latch. Use the screwdriver and 
3/8” wrench to tighten the latches.

Door Opening



10

WHAT YOU’LL NEED
Tools: Philips screwdriver
Hardware: 7a - (1) Philips pan head sheet metal screw
Parts: Item 9 - (1) Drive handle
 Item 14 - (1) Grip
 Item 15 - (1) Grip cap

DRIVE GEAR AND FRAME ASSEMBLY
STEP 7 – INSTALLING THE GRIP

7.1

7.2

Slide the grip onto the end of the drive 
handle.

Push the grip cap into the end of the 
handle, making sure to align the holes. 
Secure the grip cap with the sheet 
metal screw and Philips screwdriver.

Grip Cap

Grip



11

8.1

8.2 8.3

Push the drive gear through the tube in the drive support with the gear on the inside of the drive support.

Insert the handle bar in the drive gear and 
fasten it with the cotter pin.

Use the pliers to bend the pin leg as shown 
below.

WHAT YOU’LL NEED
Tools: Plain (or needle nose) pliers
Hardware: 8a - (1) Cotter pin
Parts: Item 8 - (1) Drive support
 Item 13 - (1) Drive gear

STEP 8 – INSTALLING THE DRIVE GEAR 



12

WHAT YOU’LL NEED
Tools: None
Hardware: None
Parts: Drive gear and support assembly from step 8.
 Assembled Drum from step 6

WHAT YOU’LL NEED
Tools: Adjustable wrench
 9/16” wrench
Hardware: 10a - (2) 3/8” x 1-1/2” Fender washer
 10b - (2) 3/8” Two way locknut
 10c - (2) 3/8” x 4” Hex head cap screw
Parts: Item 16 - (2) Stub axle
 Item 11 - (2) Frame leg

STEP 9 – INSTALLING THE DRIVE SUPPORT 

STEP 10 – ATTACHING THE FRAME 

9.1

Guide the drive gear into the guide recess of 
one endcap as shown.

10.3

Insert one of the frame legs into the 
open end of the drive support and 
align the holes.

10.4

10.5

Fasten the frame leg, drive support, and 
endcap using the hex cap screw, washer, 
and locknut. Tighten the hardware with the 
adjustable and 9/16” wrenches. Note: The 
washer and nut should be on the inside of 
the drum.

From inside the drum, insert one of the stub axles 
through the center hole in the endcap.

10.1

Stub axle
(seen from inside drum) 

10.2

On the outside of the endcap, position 
the drive support into the channel on 
the end of the stub axle

Drive support in stub 
axle channel (seen from 
outside drum) 

Repeat steps 10.1 through 10.4 for 
the other end.



13

WHAT YOU’LL NEED
Tools: Adjustable wrench
 7/16” wrench
Hardware: 11a - (1) ¼-20 x ¾” Hex head cap screw
 11b – (6) ¼-20 x 1-1/2” Hex head cap screw
 11c – (7) ¼ Medium split lock washer
 11d – (7) ¼-20 Hex nut
Parts: Item 12 - (2) Strut
 Item 10 - (2) Brace

STEP 11 – COMPLETING THE FRAME 

Position	the	flattened	face	of	a	strut	against	the	outside	of	the	drive	assembly	and	
fasten	with	a	1-12”	hex	head	cap	screw,	lock	washer,	and	hex	nut	(finger	tighten	
only at this point). Note: You should use the end of the strut that does not have a 
second hole close to the end.

Push a hex screw through the hole in the end of the frame leg and attach the other 
end of the strut. Note: Do not add any washers/nuts at this time.

Repeat with the second 
strut on the other side.

11.1

11.3

11.2

Strut



14

Repeat with the second frame leg on the other side.

Attach	the	second	brace	to	the	first	using	the	¼	x	¾”	hex	
head cap screw, lock washer, and nut.

Use the adjustable and 7/16” wrenches to tighten the 
screws and nuts. Note: Remember to tighten the screws 
used to connect the struts to the drive assembly in step 
11.1.

Place one of the braces onto the screws and fasten it with 
lock washers and nuts.

Rotate the braces toward the drum and fasten them to the 
middle holes of the struts as shown below.

11.4

11.6

11.8

11.5

11.7

Middle Holes 
of Strut



15

Attach	the	door	by	fitting	the	slots	on	one	side	
onto the latch hooks, then closing the door with 
the latches on the other side.

Note: Door tension can be adjusted; Latch Hooks 
have slots and can be moved up or down if needed

12.1

WHAT YOU’LL NEED
Tools: None
Hardware: None
Parts: Door assembly from step 5

STEP 12 – ATTACHING  

Your ComposTumbler is now completely 
assembled and ready to use. 

Read your operating instructions manual, 
“How to Make Superior Compost”, carefully 
before starting your first batch of compost.



16

LIMITED WARRANTY

MANTIS extends this limited warranty against defects in material and workmanship for a period of two (2) years from the date 
of purchase by the original purchaser.
MANTIS will repair or replace, at its option, any part or parts of the product found to be defective in material or workmanship 
during the warranty period. Warranty repairs and replacements will be made without charge for parts or labor. All parts replaced 
under warranty will be considered as part of the original product, and any warranty on the replaced parts will expire coincident 
with the original product warranty. If you think your ComposTumbler is defective in material or workmanship, you must send it, 
along with your proof of purchase (sales receipt) to:
Mantis
1028 Street Road
Southampton, PA 18966 

You are responsible for pickup and delivery charges; the product must be returned to us postage paid.
MANTIS assumes no responsibility in the event that the product was not assembled or used in compliance with any assembly, 
care, safety, or operating instructions contained in the Owner’s Manual or accompanying the product. This limited warranty does 
not cover damages or defects due to normal wear and tear, lack of reasonable and proper maintenance, failure to follow operating 
instructions or owner’s manual, misuse, lack of proper storage or accidents [or routine maintenance parts and service].This limited 
warranty shall not be effective if your ComposTumbler has been subjected to negligence or has been repaired or altered by 
anyone other than an authorized dealer or authorized service center. 

MANTIS MAKES NO EXPRESS OR IMPLIED WARRANTIES, REPRESENTATIONS OR PROMISES EXCEPT THOSE 
CONTAINED HEREIN. THERE ARE NO OTHER WARRANTIES, INCLUDING WARRANTIES OF MERCHANTABILITY AND 
FITNESS FOR A PARTICULAR PURPOSE. ALL WARRANTIES OTHER THAN THE EXPRESS WARRANTY SET FORTH 
ABOVE ARE SPECIFICALLY DISCLAIMED. THE DURATION OF ANY IMPLIED WARRANTY, INCLUDING 
MERCHANTABILITY AND FITNESS FOR A PARTICULAR PURPOSE, IS LIMITED TO THE DURATION OF THIS WRITTEN 
LIMITED WARRANTY. MANTIS DISCLAIMS ALL LIABILITY FOR INDIRECT, INCIDENTAL AND/OR CONSEQUENTIAL 
DAMAGES IN CONNECTION WITH THE USE OF THE MANTIS PRODUCTS COVERED BY THIS WARRANTY. SOME 
STATES DO NOT ALLOW LIMITATIONS ON HOW LONG AN IMPLIED WARRANTY LASTS AND/OR DO NOT ALLOW THE 
EXCLUSION OR LIMITATION OF INCIDENTAL OR CONSEQUENTIAL DAMAGES, SO THAT ABOVE LIMITATIONS AND 
EXCLUSIONS MAY NOT APPLY TO YOU. THIS WARRANTY GIVES YOU SPECIFIC LEGAL RIGHTS, AND YOU MAY 
ALSO HAVE OTHER RIGHTS WHICH VARY FROM STATE TO STATE.

MANTIS
1028 Street Road
Southampton, PA 18966
(215) 355-9700
1-800-366-6268

©2017  Schiller Grounds Care, Inc. All Rights Reserved. 

6/7/16 



17

©2017  Schiller Grounds Care, Inc. All Rights Reserved.

If you have any ques tions or problems with 
your ComposTumbler assem bly that aren’t 
covered by this booklet, please call us at 
1-800-366-6268
We’ll be happy to help!

Mantis
1028 Street Road
Southampton, PA 18966
1-800-366-6268
www.mantis.com

1028 Street Rd, Southampton, PA 18966
1-800-366-6268

In the UK, please call us at 0800 988 4828 or 
call your local supplier.  Freephone from UK BT 
landline.

Mantis UK Ltd
Orchard House
Hempshaw Lane,
Stockport,
Cheshire
SK1 4LH
www.mantis.uk.com



A
SS

EM
B

LY
 G

U
ID

E 
/ G

U
ID

E 
D

’A
SS

EM
B

LA
G

E 
/ M

O
N

TA
G

EA
N

LE
IT

U
N

G

M
A

N
 4

30
18

7
R

év
. A

 3
-2

8-
17

Modèle CT02001

COMPACT



2

ComposTumbler™ Compact
Consignes d’assemblage

Outillage nécessaire
• Clé de 3/8 de pouce 
(10 mm)
• Clé de 7/16 de pouce 
(11 mm)
• Clé de 9/16 de pouce 
(15 mm)
• Clé à molette
• Pince universelle (ou à bec fin)
• Tournevis plat
• Tournevis Phillips (cruciforme)
Tout autre matériel nécessaire est fourni avec le 
ComposTumbler Compact.

Rep. Réf. Description Qté
8 CT02052-00 Support d’entraînement 1
9 CT01915-00 Manivelle 1
10 CT02053-00 Renfort 2
11 CT02050-00 Pied de châssis 2
12 CT02051-00 Entretoise 2
13 200240 Pignon d’entraînement 1
14 CT02048-00 Poignée 1
15 CT02049-00 Capuchon de poignée 1
16 CT02047-00 Tourillon 2

Rep. Réf. Description Qté
1 CT02054-00 Panneau de tambour A 2
2 CT02055-00 Panneau de tambour B 1
3 CT01839-00 Volet 1
4 200239 Chapeau latéral 2
5 CT01698-00 Base d’aérateur 2
6 CT01699-00 Chapeau d’aérateur 2
7 CT01691-01 Tirant 3

Pièces du tambour

Pièces du châssis

1

4

3

2

8
12

13

11

10

14

15

6 5 16

9



3

Rep. Description Qté
Étape 1

1a Vis mécanique 10-32 x 3/8, tête bombée fendue, acier zingué 5
1b Écrou-frein à bride striée 10-32 5

Étape 3
3a Vis à épaulement 10-24 x 1/2, tête bombée Phillips spéciale, acier zingué jaune 12
3b Rondelle-frein plate n° 10 SAE, acier zingué 12
3c Écrou-frein à insert nylon 10-24, NM, acier zingué 12

Étapes 4 et 5
4a Écrou borgne à calotte 1/4-20 (7/16 x 19/32), acier zingué 6
5a Vis à tête hexagonale 1/4-20 x 3-1/4, acier de nuance 2 zingué 2
5b Écrou à oreilles 1/4-20, acier zingué 2

Étape 6
6a Vis mécanique 10-32 x 3/8, tête bombée fendue, acier zingué 8
6b Rondelle-frein plate n° 10 SAE, acier zingué 4
6c Rondelle-frein fendue moyenne n° 10, acier zingué 4
6d Écrou hexagonal 10-32, acier de nuance 2 zingué 4
6e Écrou-frein à bride striée 10-32 4
6f Crochet de fermeture, zingué 2
6g Loquet, acier zingué 2

Étapes 7 et 8
7a Vis à tôle type B n° 6 x 5/16, tête cylindrique Phillips, acier zingué 1
8a Goupilles fendues 1/8 x 3/4, acier zingué 1

Étape 10
10a Rondelle d’appui 3/8 x 1 1/2, acier de nuance 2 zingué 2
10b Écrou-frein bidirectionnel hexagonal 3/8-16, acier zingué 2
10c Vis à tête hexagonale 3/8-16 x 4, acier de nuance 2 zingué 2

Étape 11
11a Vis à tête hexagonale 1/4-20 x 3/4, acier de nuance 2 zingué 1
11b Vis à tête hexagonale 1/4-20 x 1-1/2, acier de nuance 2 zingué 6
11c Rondelle-frein fendue moyenne 1/4, acier zingué 7
11d Écrou hexagonal fini 1/4-20, acier zingué 7

Visserie du ComposTumbler Compact

1a 4a 7a

11a 11b 10a

10b

10c

11c

11d

8a

5a

6a

5b

6b
6c 6e

6f
6g

6d

1b

3a

3b

3c

ÉTAPE 1 ÉTAPES 4 et 5 ÉTAPES 7 et 8

ÉTAPE 6

ÉTAPE 11

ÉTAPE 10

ÉTAPE 3

Toute la visserie se trouve dans les sachets de 
visserie fournis.  Les articles nécessaires pour 
chaque étape sont regroupés ensemble.



4

ATTENTION ! Le ComposTumbler Compact peut être trop grand pour passer certaines portes une 
fois assemblé.  Veiller à l’assembler dans un espace offrant un accès facile à l’endroit où il doit 
être utilisé.

Allez à :  
Mantis.com/composterhelp 
pour visionner une vidéo 
d’instructions étape par 
étape et démarrer votre 
compost sans délai !

CE QU’IL FAUT :
Outillage : Tournevis plat
 Clé de 3/8” (10 mm)
Visserie : 1a - (5) Vis mécaniques 10-32 x 3/8 (argentées)
 1b - (5) Écrou-frein à bride striée 10-32
Pièces : Article 1 - (2) Segments de panneau de tambour

ASSEMBLAGE DU TAMBOUR
ÉTAPE 1 – ASSEMBLAGE DES PANNEAUX DE TAMBOUR

1,1

Pose les panneaux de tambour (article 1) sur une surface plane avec les ailettes de malaxage vers le haut.

L’ensemble est composé de deux éléments principaux : le tambour et le 
châssis.

Ailettes de malaxage

À LIRED’ABORD !



5

CE QU’IL FAUT :
Outillage : Aucun
Visserie : Aucune
Pièces : Article 4 - (1) Chapeau latéral 
 (2) Blocs de mousse
 Corps de tambour assemblé (de l’étape 1)

ÉTAPE 2 – ASSEMBLAGE DU TAMBOUR

1.2

2.1

Aligner les trous dans les ailettes. Attacher les panneaux ensemble avec les vis (1a) et les écrous striés (1b). 
Serrer les écrous à l’aide du tournevis plat et de la clé de 3/8” (10 mm).

Sortir les deux blocs de mousse emballés à l’intérieur de la cale en carton et les poser sur le sol. Poser le chapeau latéral 
(article 4) sur les blocs de mousse avec le marquage « Compact ComposTumbler » vers le bas.

Cale en carton

Blocs de mousse

Blocs de mousse



6

2.2

Placer les bords du corps de tambour assemblé à l’étape 1 à l’intérieur du chapeau latéral. Veiller à placer les 
ailettes assemblées à l’étape 1 dans l’encoche de centrage près de tamis de l’évent.

Noter que les ailettes à l’extrémité du corps de 
tambour vont au-delà des encoches.

Étape 2 terminée

Encoche de centrage

Ailette



7

3.1 3.2

Les ailettes sur l’ouverture du panneau 
de tambour B étant vers l’intérieur 
du tambour, insérer le panneau de 
tambour B dans l’espace libre restant 
du chapeau latéral. 

Aligner les trous et attacher le panneau de tambour B au tambour à l’aide des 
vis à épaulement, rondelles et écrous-freins.

CE QU’IL FAUT :
Outillage : Tournevis Phillips
 Clé de 3/8” (10 mm)
Visserie : 3a - (12) Vis à épaulement de ½” à tête bombée Phillips
 3b - (12) Rondelles plates
 3c - (12) Écrous-freins à insert nylon
Pièces : Article 2 - (1) Panneau de tambour B

CE QU’IL FAUT :
Outillage : Clé de 7/16” (10 mm)
 Clé à molette
Visserie : 4a - (6) Écrous borgnes de ¼” 
Pièces : Article 4 - (1) Chapeau latéral
 Article 7 - (3) Tirants

ÉTAPE 3 – ASSEMBLAGE DU PANNEAU DE TAMBOUR B

ÉTAPE 4 – POSE DU CHAPEAU LATÉRAL



8

4.1 4.2

5.1 5.2

5.3

Poser le deuxième chapeau latéral sur le côté 
ouvert du tambour assemblé.  Noter que lorsque 
le chapeau latéral est correctement aligné, les 
ouvertures d’aération sont de part et d’autre de la 
même ailette de malaxage centrale.

Visser un écrou borgne à chaque extrémité des tirants  
(2 à 3 tours seulement) et enfiler les tirants à travers les 
trous du chapeau latéral. Guider l’autre extrémité de chaque 
tirant à travers le trou dans le chapeau latéral opposé. Sous 
le chapeau latéral, visser des écrous borgnes sur les autres 
extrémités des tirants. Serrer tous les écrous borgnes avec 
les clés plates.

Enfiler une vis à tête hexagonale 
de 3-1/4” de long à travers la 
base de l’aérateur et poser les 
deux pièces sur l’extérieur de la 
porte comme sur l’illustration.

Enfiler le chapeau d’aérateur 
sur la vis à tête hexagonale 
et l’attacher avec un écrou 
à oreilles (serrer à la main 
seulement).

Répéter les étapes 5.1 et 5.2 avec les deuxièmes base et 
chapeau d’aérateur.

CE QU’IL FAUT :
Outillage : Aucun
Visserie : 5a - (2)  Vis à tête hexagonale de  
  ¼-20 x 3-1/4” 
 5b - (2) Écrous à oreilles de ¼-20
Pièces : Article 3 - (1) Porte
 Article 5 - (2) Base d’aérateur
 Article 6 - (2) Chapeau d’aérateur

ÉTAPE 5 – POSE DU CHAPEAU 
LATÉRAL

Base d’aérateur

Chapeau d’aérateur



9

6.2

Placer les crochets de fermeture sur l’autre côté de l’ouverture 
du panneau avec les crochets tournés vers l’ouverture et les 
attacher avec les vis n° 10 (6a), les rondelles plates (6b), les 
rondelles-freins fendues (6c) et les écrous hexagonaux (6d).  
S’assurer que la rondelle plate, la rondelle-frein et l’écrou sont 
dans le creux de la face intérieure du panneau, avec la tête de 
vis sur le dessus du crochet de fermeture.  Serrer les crochets de 
fermeture à l’aide du tournevis et de la clé de 3/8” (10 mm). 

CE QU’IL FAUT :
Outillage : Tournevis plat
 Clé de 3/8” (10 mm)
Visserie : 6a - (8) Vis mécaniques 10-32 x 3/8” (10 mm)
 6b - (4) Rondelles plates n° 10
 6c - (4) Rondelles-freins fendues n° 10
 6d - (4) Écrous hexagonaux 10-32
 6e - (4) Écrous-freins à bride striée 10-32
 6f - (2) Crochets de fermeture
 6g - (2) Loquets
Pièces : Tambour assemblé complet (de l’étape 4)

ÉTAPE 6 – POSE DU LOQUET ET DU CROCHET DE FERMETURE

Ouverture de la 
porte

6.1

Attacher les loquets (6g) sur un côté de l’ouverture 
de porte avec les crochets de loquet tournés vers 
l’ouverture. Les attacher avec des vis n° 10 (6a) et 
des écrous à bride striée (6e), avec la tête des vis 
sur le dessus du loquet. Serrer les loquets à l’aide 
du tournevis et de la clé de 3/8” (10 mm).

Ouverture de la 
porte



10

CE QU’IL FAUT :
Outillage : Tournevis Phillips
Visserie : 7a - (1) Vis à tôle à tête cylindrique Phillips
Pièces : Article 9 - (1) Manivelle
 Article 14 - (1) Poignée
 Article 15 - (1) Capuchon de poignée

ASSEMBLAGE DU PIGNON D’ENTRAÎNEMENT ET DU CHÂSSIS
ÉTAPE 7 – POSE DE LA POIGNÉE

7.1

7.2

Enfiler la poignée sur l’extrémité de la 
manivelle.

Enfoncer le capuchon de poignée dans 
l’extrémité de la manivelle, en veillant à 
aligner les trous. Attacher le capuchon 
de poignée avec la vis à tôle à l’aide du 
tournevis Phillips.

Capuchon de poignée

Poignée



11

8.1

8.2 8.3

Enfiler le pignon d’entraînement à travers le tube du support d’entraînement avec le pignon vers 
l’intérieur du support d’entraînement.

Enfiler la manivelle dans le pignon 
d’entraînement et l’attacher avec la goupille 
fendue.

Avec la pince, plier la branche de la goupille 
comme sur l’illustration.

CE QU’IL FAUT :
Outillage : Pince universelle (ou à bec fin)
Visserie : 8a - (1) Goupille fendue
Pièces : Article 8 - (1) Support d’entraînement
 Article 13 - (1) Pignon d’entraînement

ÉTAPE 8 – POSE DU PIGNON D’ENTRAÎNEMENT 



12

CE QU’IL FAUT :
Outillage : Aucun
Visserie : Aucune
Pièces : Pignon et support d’entraînement assemblés à l’étape 8.
 Tambour assemblé à l’étape 6

CE QU’IL FAUT :
Outillage : Clé à molette
 Clé de 9/16” (15 mm)
Visserie : 10a - (2) Rondelles d’appui 3/8” x 1-1/2” 
 10b - (2) Écrou-frein bidirectionnel 3/8” 
 10c - (2) Vis à tête hexagonale 3/8” x 4” 
Pièces : Article 16 - (2) Tourillon
 Article 11 - (2) Pied de châssis

ÉTAPE 9 – POSE DU SUPPORT D’ENTRAÎNEMENT 

ÉTAPE 10 – MONTAGE DU CHÂSSIS 

9.1

Guider le pignon d’entraînement dans 
le guide en creux de l’un des chapeaux 
latéraux comme sur l’illustration.

10.3

Enfiler l’un des pieds du châssis 
dans le côté ouvert du support 
d’entraînement et aligner les trous.

10.4

10.5

Attacher le pied de châssis, le support 
d’entraînement et le chapeau latéral avec 
la vis à tête hexagonale, la rondelle et 
l’écrou-frein. Serrer la visserie à l’aide de la 
clé à molette et de la clé de 9/16” (15 mm). 
Remarque : La rondelle et l’écrou doivent 
être sur l’intérieur du tambour.

Par l’intérieur du tambour, enfiler l’un des tourillons à 
travers le trou central du chapeau latéral.

10.1

Tourillon
(vu de l’intérieur de 
tambour) 

10.2

Sur l’extérieur du chapeau latéral, 
placer le support d’entraînement dans 
la gouttière à l’extrémité du tourillon.

Support d’entraînement 
dans la gouttière 
du tourillon (vu de 
l’extérieur du tambour) 

Répéter les étapes 10.1 à 10.4 de 
l’autre côté.



13

CE QU’IL FAUT :
Outillage : Clé à molette
 Clé de 7/16” (10 mm)
Visserie : 11a - (1) Vis à tête hexagonale de ¼-20 x 3/4” 
 11b - (6) Vis à tête hexagonale de ¼-20 x 1-1/2” 
 11c - (7) Rondelles-freins fendues moyennes de ¼
 11d - (7) Écrous hexagonaux de ¼-20
Pièces : Article 12 - (2) Entretoise
 Article 10 - (2) Renfort

ÉTAPE 11 – ACHÈVEMENT DU CHÂSSIS 

Placer la face aplatie d’une entretoise contre l’extérieur du support d’entraînement 
et attacher avec une vis à tête hexagonale de 1-1/2”, une rondelle-frein et un écrou 
hexagonal (serrer à la main seulement pour l’instant). Remarque : Utiliser le côté de 
l’entretoise qui n’a pas de deuxième trou près de l’extrémité.

Enfoncer une vis hexagonale à travers le trou à l’extrémité du pied de châssis et attacher l’autre 
extrémité de l’entretoise. Remarque : Ne pas poser de rondelles ni écrous pour l’instant.

Répéter de l’autre 
côté avec la deuxième 
entretoise.

11.1

11.3

11.2

Entretoise



14

Répéter de l’autre côté avec le deuxième pied de 
châssis.

Attacher le deuxième renfort au premier avec la vis à tête 
hexagonale de ¼ x ¾” (19 mm), la rondelle et l’écrou.

Serrer les vis et écrous à l’aide de la clé à molette et 
de la clé de 7/16” (11 mm). Remarque : Penser à serrer 
les vis utilisées pour attacher les entretoises au support 
d’entraînement à l’étape 11.1.

Placer l’un des renforts sur les vis et l’attacher avec les 
rondelles-freins et les écrous.

Faire pivoter les renforts vers le tambour et les attacher 
aux trous du milieu des entretoises comme sur 
l’illustration.

11.4

11.6

11.8

11.5

11.7

Trous du milieu 
de l’entretoise



15

Pour attacher la porte, engager les trous oblongs 
sur les crochets de fermeture puis fermer la 
porte avec les loquets de l’autre côté.

Remarque : La tension de la porte peut être 
ajustée ; les crochets de fermeture ont des trous 
oblongs et peuvent être déplacés vers le haut ou le 
bas le cas échéant.

12.1

CE QU’IL FAUT :
Outillage : Aucun
Visserie : Aucune
Pièces : Porte assemblée à l’étape 
5

ÉTAPES 12 – POSE DE LA PORTE  

Le ComposTumbler est à présent 
complètement assemblé et prêt à l’emploi. 
Lire le manuel d’instructions « Comment 

fabriquer un excellent compost » avant de 
démarrer le premier lot de compost.



16

 
 
 
 
 
 
 
 

GARANTIE LIMITÉE 
 

MANTIS accorde la présente garantie limitée contre les vices de matériau et de fabrication pendant une période de deux (2) ans 
à compter de la date d’achat par l’acheteur initial. 
MANTIS réparera ou remplacera, à sa discrétion, toute pièce du produit présentant un vice de matériau ou de fabrication durant 
la période de garantie. Les réparations et remplacements sous garantie seront effectués sans frais de pièces ou de main-
d’œuvre. Toutes les pièces remplacées sous garantie seront considérées comme faisant partie du produit d’origine et la date 
d’expiration de garantie des pièces remplacées sera celle de la garantie du produit d’origine. Si vous pensez que votre culbuteur 
à compost présente un vice de matériau ou de fabrication, renvoyez-le, accompagné de votre justificatif d’achat (reçu de vente) 
à : 
Mantis 
1028 Street Road 
Southampton, PA 18966 États-Unis 

 
Les frais d’enlèvement et de livraison sont à votre charge ; le produit doit nous être renvoyé en port payé. 
MANTIS décline toute responsabilité dans l’éventualité où le produit n’a pas été assemblé ou utilisé conformément aux 
instructions d’assemblage, d’entretien, de sécurité ou d’utilisation figurant dans le manuel de l’utilisateur ou accompagnant le 
produit. La présente garantie limitée ne couvre pas les dommages ni les défaillances liés à l’usure normale, à un défaut 
d’entretien raisonnable et approprié, au non-respect des instructions d’utilisation ou du mode d’emploi, à un emploi abusif, à un 
entreposage incorrect ou à des accidents [ni les pièces et les services d’entretien courant]. La présente garantie limitée est 
annulée si le culbuteur à compost a fait l’objet de négligence ou a été réparé ou modifié par toute personne autre qu’un 
concessionnaire agréé ou un centre de service après-vente agréé 

 
 

MANTIS N’OFFRE AUCUNE GARANTIE EXPLICITE OU IMPLICITE, DÉCLARATION NI ASSURANCE, À L’EXCEPTION DE 
CELLES CONTENUES AUX PRÉSENTES. IL N’EST OFFERT AUCUNE AUTRE GARANTIE, NOTAMMENT AUCUNE 
GARANTIE DE QUALITÉ MARCHANDE NI D’ADAPTATION À UN EMPLOI PARTICULIER. TOUTES LES GARANTIES 
AUTRES QUE LA GARANTIE EXPRESSE CI-DESSUS SONT SPÉCIFIQUEMENT REJETÉES. LA DURÉE DE TOUTE 
GARANTIE IMPLICITE, Y COMPRIS DE QUALITÉ MARCHANDE ET D’ADAPTATION À UN EMPLOI PARTICULIER, EST 
LIMITÉE À LA DURÉE DE LA PRÉSENTE GARANTIE LIMITÉE. MANTIS DÉCLINE TOUTE RESPONSABILITÉ POUR TOUS 
LES DOMMAGES INDIRECTS, ACCESSOIRES OU CONSÉCUTIFS EN RAPPORT AVEC L’EMPLOI DES PRODUITS 
MANTIS COUVERTS PAR LA PRÉSENTE GARANTIE. CERTAINS ÉTATS OU PROVINCES N’AUTORISANT PAS LA 
LIMITATION DE LA DURÉE D’UNE GARANTIE IMPLICITE ET/OU N’AUTORISANT PAS L’EXCLUSION OU LA LIMITATION 
DES DOMMAGES INDIRECTS OU ACCESSOIRES, IL SE PEUT QUE LES LIMITATIONS ET EXCLUSIONS QUI 
PRÉCÈDENT NE S’APPLIQUENT PAS À VOUS. LA PRÉSENTE GARANTIE VOUS DONNE DES DROITS PRÉCIS ET IL SE 
PEUT QUE VOUS AYEZ ÉGALEMENT D’AUTRES DROITS, SUSCEPTIBLES DE DIFFÉRER D’UNE JURIDICTION À UNE 
AUTRE. 

 
 
 

MANTIS 
1028 Street Road 
Southampton, PA 18966 États-Unis 
(215) 355-9700 

 
 
 
 
 
 
 
 
 
 

©2016 Schiller Grounds Care, Inc. Tous droits réservés. 
 
 
 
 
 

07/06/2016 



©2017  Schiller Grounds Care, Inc. Tous droits réservés.12 12

MANTIS France Sarl
20, rue des Garennes
57155 MARLY

www.mantis.fr

0 810 21 18 65
Prix d’un appel local

CompostOriginal_NoticeDeMontage_FR_maq1.indd   12 21/01/14   10:27
12

MANTIS SARL
Verbindungsbüro Deutschland
Postfach 10 05 43
66005 SAARBRÜCKEN0180 3000 208 (9 cent/min)

www.mantis.de.com

CompostOriginal_NoticeDeMontage_DE_maq1.indd   1221/01/14   10:21

CompostOriginal_NoticeDeMontage_exe.indd   12 21/01/14   10:29



A
SS

EM
B

LY
 G

U
ID

E 
/ G

U
ID

E 
D

’A
SS

EM
B

LA
G

E 
/ M

O
N

TA
G

EA
N

LE
IT

U
N

G

M
A

N
 4

30
18

7
R

ev
. A

 3
-2

8-
17

Modell CT02001

KOMPAKT



2

ComposTumbler™ Kompakt
Montageanleitung

Benötigtes Werkzeug
• 3/8“-Schraubenschlüssel 
(10 mm)
• 7/16“-Schraubenschlüssel 
(11 mm)
• 9/16“-Schraubenschlüssel 
(15 mm)
• Verstellbarer Schraubenschlüssel
• Einfache Zange (oder Nadelzange)
• Flachschraubendreher
• Kreuzschlitzschraubendreher
Alles, was Sie sonst noch brauchen, liegt Ihrem 
ComposTumbler Kompakt bei.

Art. Teile-Nr. Beschreibung Anz.
8 CT02052-00 Stützstange für 

Drehmechanismus
1

9 CT01915-00 Griffstange 1
10 CT02053-00 Querstrebe 2
11 CT02050-00 Rahmenschenkel 2
12 CT02051-00 Diagonalstrebe 2
13 200240 Antriebsrad 1
14 CT02048-00 Griff 1
15 CT02049-00 Griffstopfen 1
16 CT02047-00 Achsschenkel 2

Art. Teile-Nr. Beschreibung Anz.
1 CT02054-00 Trommelplatte A 2
2 CT02055-00 Trommelplatte B 1
3 CT01839-00 Tür 1
4 200239 Verschlussdeckel 2
5 CT01698-00 Lüftersockel 2
6 CT01699-00 Lüfterdeckel 2
7 CT01691-01 Tür 3

Komponenten der Trommelbaugruppe

Komponenten des Rahmens

1

4

3

2

8
12

13

11

10

14

15

6 5 16

9



3

Art. Beschreibung Anz.
Schritt 1

1a 10-32 X 3/8 Metallschraube mit Schlitz, Flachrundkopf, Stahl, verzinkt 5
1b 10-32 Gezahnte Flansch-Sicherungsmutter 5

Schritt 3
3a 10-24 X 1/2 Kreuzschlitz-Spezial-Ansatzschraube, Flachrundkopf, Stahl, gelb 

verzinkt
12

3b Nr. 10 SAE-Unterlegscheibe, flach, Stahl, verzinkt 12
3c 10-24 Selbstsichernde Nylon-Mutter, NM, Stahl, verzinkt 12

Schritt 4 u. 5
4a 1/4-20 Hutmutter, hohe Krone (7/16X19/32), Stahl, verzinkt 6
5a 1/4-20 X 3 1/4 Sechskantkopfmutter, Kat. 2, Stahl, verzinkt 2
5b 1/4-20 Flügelmutter, Stahl, verzinkt 2

Schritt 6
6a 10-32 X 3/8 Metallschraube mit Schlitz, Flachrundkopf, Stahl, verzinkt 8
6b Nr. 10 SAE-Unterlegscheibe, flach, Stahl, verzinkt 4
6c Nr. 10 Federring, mittelgroß, Stahl, verzinkt 4
6d 10-32 Sechskantmutter, Kat. 2, Stahl, verzinkt 4
6e 10-32 Gezahnte Flansch-Sicherungsmutter 4
6f Spannverschlusshaken, verzinkt 2
6g Spannverschluss, Stahl, verzinkt 2

Schritt 7 u. 8
7a Nr. 6 X 5/16 Kreuzschlitz-Flachkopf-Blechschraube, Typ B, Stahl, verzinkt 1
8a 1/8 X 3/4 Splinte, Stahl, verzinkt 1

Schritt 10
10a 3/8 X 1 1/2 Schutzblechscheibe, Stahl, Kat. 2, verzinkt 2
10b 3/8-16 Selbstsichernde Zweiweg-Sechskantmutter, Stahl, verzinkt 2
10c 3/8-16 X 4 Sechskantkopfmutter, Kat. 2, Stahl, verzinkt 2

Schritt 11
11a 1/4-20 X 3/4 Sechskantkopfmutter, Kat. 2, Stahl, verzinkt 1
11b 1/4-20 X 1 1/2 Sechskantkopfmutter, Kat. 2, Stahl, verzinkt 6
11c 1/4 Federring, mittelgroß, Stahl, verzinkt 7
11d 1/4-20 Sechskantmutter, verarbeitet, Stahl, verzinkt 7

Befestigungsteile für den ComposTumbler Kompakt

1a 4a 7a

11a 11b 10a

10b

10c

11c

11d

8a

5a

6a

5b

6b
6c 6e

6f
6g

6d

1b

3a

3b

3c

SCHRITT 1 SCHRITT 4 u. 5 SCHRITT 7 u. 8

SCHRITT 6

SCHRITT 11

SCHRITT 10

SCHRITT 3

Alle Befestigungsteile befinden sich in den 
beiliegenden Beuteln.  Die für jeden Schritt 
benötigten Teile sind entsprechend gruppiert.



4

VORSICHT! Ihr ComposTumbler Kompakt ist nach dem Zusammenbau für manche Türöffnungen 
eventuell zu groß.  Sie sollten ihn an einem Ort zusammenbauen, von dem aus Sie ihn mühelos 
dahin bringen können, wo Sie ihn einsetzen möchten.

Gehen Sie zu  
Mantis.com/composterhelp, 
wo Sie ein Video mit einer 
schrittweisen Anleitung 
finden werden, sodass 
Sie sich sofort ans 
Kompostieren machen 
können!

WAS SIE DAZU BRAUCHEN
Werkzeuge:  Flachschraubendreher
  3/8“-Schraubenschlüssel (10 mm)
Befestigungsteile: 1a - (5) 10-32 x 3/8 Metallschraube (Silber)
  1b - (5) 10-32 Gezahnte Flansch-Sicherungsmutter
Teile:  Art. 1 - (2) Trommelplattensegmente

ZUSAMMENBAU DER TROMMEL
SCHRITT 1 – ZUSAMMENFÜGEN DER TÜRPLATTEN

1.1

Legen Sie die Trommelplatten (1) so auf einer ebenen Oberfläche ab, dass die Mischflügel nach oben zeigen.

Der Zusammenbau erfolgt in zwei Teilmontagen: Trommel und Tragerahmen

Mischflügel

BITTE 
ZUERST 
LESEN!



5

WAS SIE DAZU BRAUCHEN
Werkzeuge:  Keine
Befestigungsteile: Keine
Teile:  Art. 4 - (1) Verschlussdeckel 
  (2) Schaumstoffeinlagen
  Trommelhauptteil-Baugruppe (aus Schritt 1)

SCHRITT 2 – ZUSAMMENBAU DER TROMMEL

1.2

2.1

Bringen Sie die Löcher in den Flügeln miteinander zur Deckung. Befestigen Sie die Platten mit den Schrauben 
(1a) und den gezahnten Muttern (1b) aneinander. Ziehen Sie die Muttern mit dem Flachschraubendreher und 
dem 3/8”-Schraubenschlüssel (10 mm) an.

Entfernen Sie die 2 im Karton-Abstandshalter verpackten Schaumstoffeinlagen und legen Sie sie auf den Boden. Legen Sie 
den Verschlussdeckel (4) auf den Einlagen ab. Die Beschriftung „Compact ComposTumbler“ muss dabei nach unten zeigen. 

Karton-Abstandshalter

Schaumstoffpolster

Schaumstoffeinlagen



6

2.2

Setzen Sie die Kanten der Trommelhauptteil-Baugruppe aus Schritt 1 in den Verschlussdeckel ein. Die 
Flügel, die Sie in Schritt 1 zusammengefügt haben, müssen in den Justierschlitz in der Nähe des Siebs der 
Entlüftungsöffnung eingesetzt werden.

Beachten Sie, dass die Flügel am Ende des 
Trommelhauptteils über die Schlitze hinausstehen.

Schritt 2 nach Abschluss

Justierschlitz

Flügel



7

3.1 3.2

Setzen Sie die Trommelplatte B in 
den verbleibenden offenen Kanal im 
Verschlussdeckel ein. Dabei müssen 
die Flügel an der Trommelplatte B auf 
das Innere der Trommel zeigen.  

Bringen Sie die Löcher zur Deckung und befestigen Sie die Trommelplatte B 
mit den Ansatzschrauben, Unterlegscheiben und Sicherungsmuttern an der 
Trommel.

WAS SIE DAZU BRAUCHEN
Werkzeuge:  Kreuzschlitzschraubendreher
  3/8“-Schraubenschlüssel (10 mm)
Befestigungsteile: 3a - (12) ½” Kreuzschlitz-Spezial-Ansatzschrauben
  3b - (12) Flache Unterlegscheiben
  3c - (12) Selbstsichernde Nylon-Muttern
Teile:  Art. 2 - (1) Trommelplatte B

WAS SIE DAZU BRAUCHEN
Werkzeuge:  7/16“-Schraubenschlüssel (10 mm)
  Verstellbarer Schraubenschlüssel
Befestigungsteile: 4a - (6) ¼” Hutmuttern
Teile:  Art. 4 - (1) Verschlussdeckel
  Art. 7 - (3) Zugstäbe

SCHRITT 3 – ZUSAMMENBAU DER TROMMELPLATTE B

SCHRITT 4 – ANBRINGUNG DES VERSCHLUSSDECKELS



8

4.1 4.2

5.1 5.2

5.3

Legen Sie den zweiten Verschlussdeckel auf das 
offene Ende der zusammengebauten Trommel.  
Wenn der Verschlussdeckel korrekt ausgerichtet 
ist, befinden sich die Entlüftungsöffnungen auf 
gegenüberliegenden Seiten des gleichen mittleren 
Mischflügels.

Schrauben Sie eine Hutmutter auf ein Ende der Zugstäbe 
auf (nur mit 2-3 Umdrehungen) und schieben Sie die Stäbe 
durch die Löcher im Verschlussdeckel. Führen Sie das andere 
Ende jedes Zugstabs durch das Loch im gegenüberliegenden 
Verschlussdeckel. Schrauben Sie die Hutmuttern von unterhalb 
des Verschlussdeckels aus über die anderen Enden der Zugstäbe. 
Ziehen Sie alle Hutmuttern mit den Schraubenschlüsseln an.

Schieben Sie eine 3-1/4” lange 
Sechskantkopfmutter durch 
den Lüftersockel und halten 
Sie die beiden Teile gegen 
die Außenseite der Tür (siehe 
Abbildung unten).

Schieben Sie den Lüfterdeckel 
über die Sechskantschraube 
und befestigen Sie ihn mit der 
Flügelschraube (nur handfest 
anziehen).

Wiederholen Sie Schritt 5.1 und 5.2 mit dem zweiten 
Lüftersockel und -deckel.

WAS SIE DAZU BRAUCHEN
Werkzeuge:  Keine
Befestigungsteile: 5a - (2) ¼-20 x 3-1/4”  
  Sechskantkopfschrauben
  5b - (2) ¼-20 Flügelmuttern
Teile:  Art. 3 - (1) Tür
  Art. 5 - (2) Lüftersockel
  Art. 6 - (2) Lüfterdeckel

SCHRITT 5 – ANBRINGUNG DES 
VERSCHLUSSDECKELS

Lüftersockel

Lüfterdeckel



9

6.2

Halten Sie die Spannverschlusshaken gegen die andere Seite der 
Plattenöffnung. Dabei müssen die Hakenenden auf die Öffnung zeigen. 
Befestigen Sie die Haken mit den Nr. 10 Schrauben (6a), flachen 
Unterlegscheiben (6b), Federringen (6c) und Sechskantmuttern (6d).  
Stellen Sie sicher, dass sich die flache Unterlegscheibe, der Federring 
und die Mutter auf der Unterseite der Platte in der Aussparung und der 
Schraubenkopf oben auf dem Spannverschluss befinden.  Ziehen Sie 
die Spannverschlusshaken mit dem Flachschraubendreher und dem 
3/8”-Schraubenschlüssel (10 mm) an. 

WAS SIE DAZU BRAUCHEN
Werkzeuge:  Flachschraubendreher
  3/8“-Schraubenschlüssel (10 mm)
Befestigungsteile: 6a - (8) 10-32 x 3/8 Metallschrauben
  6b - (4) Nr. 10 flache Unterlegscheiben
  6c - (4) Nr. 10 Federringe
  6d - (4) 10-32 Sechskantmuttern
  6e - (4) 10-32 gezahnte Flansch-Sicherungsmuttern
  6f - (2) Spannverschlusshaken
  6g - (2) Spannverschlüsse
Teile:  Zusammengebaute Trommelbaugruppe (von Schritt 4)

SCHRITT 6 – ANBRINGUNG DES SPANNVERSCHLUSSES/
SPANNVERSCHLUSSHAKENS

Türöffnung

6.1

Befestigen Sie die Spannverschlüsse (6g) an einer Seite 
der Türöffnung. Die Haken der Spannverschlüsse müssen 
in Richtung der Öffnung positioniert werden. Befestigen Sie 
die Verschlüsse mit Nr. 10 Schrauben (6a) und gezahnten 
Flansch-Sicherungsmuttern (6e); der Schraubenkopf muss 
sich oben auf dem Spannverschluss befinden. Ziehen Sie die 
Spannverschlüsse mit dem Flachschraubendreher und dem 
3/8”-Schraubenschlüssel (10 mm) an.

Türöffnung



10

WAS SIE DAZU BRAUCHEN
Werkzeuge:  Kreuzschlitzschraubendreher
Befestigungsteile: 7a - (1) Kreuzschlitz-Flachkopf-Blechschraube
Teile:  Art. 9 - (1) Griffstange
  Art. 14 - (1) Griff
  Art. 15 - (1) Griffstopfen

ZUSAMMENBAU VON ANTRIEBSRAD UND RAHMEN
SCHRITT 7 – ANBRINGUNG DES GRIFFES

7.1

7.2

Schieben Sie den Griff auf das Ende 
der Griffstange.

Drücken Sie den Griffstopfen in das Stangenende 
hinein, wobei die Löcher miteinander zur 
Deckung kommen müssen. Befestigen Sie den 
Griffstopfen mit der Blechschraube und dem 
Kreuzschlitzschraubendreher.

Griffstopfen

Griff



11

8.1

8.2 8.3

Schieben Sie das Antriebsrad durch das Rohr in der Stückstange. Das Antriebsrad muss sich auf der Innenseite der 
Stützstange befinden.

Führen Sie die Griffstange in das 
Antriebsrad ein und befestigen Sie sie mit 
dem Splint.

Biegen Sie das Splintende mit der Zange 
zurecht (siehe Abbildung oben).

WAS SIE DAZU BRAUCHEN
Werkzeuge:  Einfache Zange (oder Nadelzange)
Befestigungsteile: 8a - (1) Splint
Teile:  Art. 8 - (1) Stützstange für Drehmechanismus
  Art. 13 - (1) Antriebsrad

SCHRITT 8 – ANBRINGUNG DES ANTRIEBSRADS 



12

WAS SIE DAZU BRAUCHEN
Werkzeuge:  Keine
Befestigungsteile: Keine
Teile:  Antriebsrad- und Stützstangenbaugruppe aus Schritt 8
  Zusammengebaute Trommel aus Schritt 6

WAS SIE DAZU BRAUCHEN
Werkzeuge:  Verstellbarer Schraubenschlüssel
  9/16“-Schraubenschlüssel (15 mm)
Befestigungsteile: 10a - (2) 3/8” x 1-1/2” Schutzblechscheibe
  10b - (2) 3/8” Selbstsichernde Zweiwegmutter
  10c - (2) 3/8” x 4” Sechskantkopfschraube
Teile:  Art. 16 - (2) Achsschenkel
  Art. 11 - (2) Rahmenschenkel

SCHRITT 9 – ANBRINGUNG DER STÜTZSTANGE 
DES DREHMECHANISMUS 

SCHRITT 10 – ANBRINGUNG DES RAHMENS 

9.1

Führen Sie das Antriebsrad in 
die Führungsaussparung eines 
Verschlussdeckels ein (siehe Abbildung).

10.3

Setzen Sie einen der 
Rahmenschenkel in das offene Ende 
der Stützstange ein und richten Sie 
die Löcher aufeinander aus.

10.4

10.5

Befestigen Sie den Rahmenschenkel, die 
Stützstange und den Verschlussdeckel mit der 
Sechskantkopfschraube, der Unterlegscheibe und 
der Sicherungsmutter. Ziehen Sie die Schrauben 
und Muttern mit dem verstellbaren und dem 
9/16”-Schraubenschlüssel (15 mm) an. Hinweis: 
Die Unterlegscheibe und die Mutter sollten sich im 
Innern der Trommel befinden.

Führen Sie einen der Achsschenkel vom Innern 
der Trommel aus durch das Loch in der Mitte des 
Verschlussdeckels.

10.1

Achsschenkel
(Blick vom Innern der Trommel 
aus) 

10.2

Setzen Sie die Stützstange des 
Drehmechanismus außen am 
Verschlussdeckel in den Kanal im 
Ende des Achsschenkels ein.

Stützstange im 
Achsschenkelkanal (Blick 
von außen auf die Trommel) 

Wiederholen Sie Schritt 10.1 bis 10.4 
am anderen Ende.



13

WAS SIE DAZU BRAUCHEN
Werkzeuge:  Verstellbarer Schraubenschlüssel
  7/16“-Schraubenschlüssel (10 mm)
Befestigungsteile: 11a - (1) ¼-20 x ¾” Sechskantkopfschraube
  11b - (6) ¼-20 x 1-1/2” Sechskantkopfschraube
  11c – (7) ¼ Mittelgroßer Federring
  11d – (7) ¼-20 Sechskantmutter
Teile:  Art. 12 - (2) Diagonalstrebe
  Art. 10 - (2) Querstrebe

SCHRITT 11 – VERVOLLSTÄNDIGUNG DES RAHMENS 

Halten Sie die abgeflachte Vorderseite einer Diagonalstrebe außen gegen die Antriebsbaugruppe und befestigen Sie sie 
mit einer 1-12” Sechskantkopfschraube, einer Sicherungsscheibe und einer Sechskantmutter. (Zu diesem Zeitpunkt nur 
handfest anziehen.)  Hinweis: Verwenden Sie das Ende der Diagonalstrebe ohne ein zweites Loch kurz vor dem Ende.

Drücken Sie eine Sechskantschraube durch das Loch im Ende des Rahmenschenkels und befestigen Sie das andere 
Ende der Diagonalstrebe. Hinweis: Bringen Sie jetzt noch keine Unterlegscheiben/Muttern an.

Wiederholen Sie dieses 
Verfahren mit der zweiten 
Diagonalstrebe auf der 
anderen Seite.

11.1

11.3

11.2

Diagonalstrebe



14

Wiederholen Sie dieses Verfahren mit dem zweiten 
Rahmenschenkel auf der anderen Seite.

Befestigen Sie die zweite Querstrebe mit der ¼ x ¾” 
Sechskantkopfschraube, der Sicherungsscheibe und der 
Mutter an der ersten Strebe.

Ziehen Sie die Schrauben und Muttern mit dem verstellbaren und dem 
7/16”-Schraubenschlüssel (11 mm) an. Hinweis: Vergessen Sie nicht, die 
Schrauben anzuziehen, mit denen in Schritt 11.1 die Diagonalstreben an der 
Antriebsbaugruppe befestigt wurden.

Halten Sie eine der Querstreben über die Schrauben und 
befestigen Sie sie mit Unterlegscheiben und Muttern.

Drehen Sie die Querstreben zur Trommel hin und 
befestigen Sie sie an den mittleren Löchern der 
Diagonalstreben (siehe Abbildung oben).

11.4

11.6

11.8

11.5

11.7

Mittlere Löcher in 
der Diagonalstrebe



15

Bringen Sie die Tür an, indem Sie die Schlitze 
auf einer Seite in die Spannverschlusshaken 
einpassen und die Tür dann mit den 
Spannverschlüssen auf der anderen Seite 
schließen.

Hinweis: Die Türspannung kann eingestellt werden: 
Die Spannverschlusshaken sind mit Schlitzen 
versehen und können bei Bedarf nach oben oder 
nach unten verschoben werden.

12.1

WAS SIE DAZU BRAUCHEN
Werkzeuge:  Keine
Befestigungsteile: Keine
Teile:  Türbaugruppe von Schritt 5

SCHRITT 12 – ANBRINGUNG DER TÜR  

Ihr ComposTumbler ist jetzt vollständig 
zusammengebaut und gebrauchsbereit. 
Lesen Sie Ihre Bedienungsanleitung „So 
machen Sie hervorragenden Kompost“ 

sorgfältig durch, bevor Sie mit dem 
Kompostieren beginnen.



16

 
 
 
 
 
 
 
 

BESCHRÄNKTE GARANTIE 
 

MANTIS gewährt diese beschränkte Garantie auf Material- und Ausführungsmängel für einen Zeitraum von zwei (2) Jahren ab 
dem Datum des Kaufs durch den Erstkäufer. 
MANTIS verpflichtet sich dazu, alle Teile dieses Produkts, an denen während der Garantiezeit nachweislich Material- oder 
Ausführungsmängel auftreten, im eigenen Ermessen zu reparieren oder zu ersetzen. Unter die Garantie fallende Reparatur- 
und Ersatzleistungen werden kostenlos durchgeführt. Alle unter dieser Garantie ersetzten Teile gelten als Teile des 
Originalprodukts und jede Garantie für die ersetzten Teile erlischt zusammen mit der ursprünglichen Produktgarantie. Wenn 
Sie der Ansicht sind, dass Ihr ComposTumbler Material- oder Verarbeitungsmängel aufweist, müssen Sie ihn zusammen mit 
Ihrem Kaufbeleg (Ihrer Quittung) an folgende Adresse zurückschicken: 
Mantis 
1028 Street Road 
Southampton, PA 18966 

 
Sie sind für alle Abhol- und Zustellkosten verantwortlich; das Produkt muss unter Bezahlung der Portogebühren an uns  
zurückgesandt werden. 
MANTIS übernimmt keine Verantwortung für den Fall, dass das Produkt nicht gemäß der im Benutzerhandbuch enthaltenen 
oder dem Produkt beiliegenden Montage-, Pflege-, Sicherheits- oder Bedienungsanleitung zusammengebaut oder benutzt 
wurde. Diese beschränkte Garantie deckt keine Schäden oder Defekte aufgrund normalen Verschleißes, einer 
Nichtdurchführung angemessener und geeigneter Wartungsmaßnahmen, einer Nichtbeachtung der Bedienungsanleitung oder 
des Benutzerhandbuchs, einer unsachgemäßen Lagerung oder von Unfällen. [Von der Garantie ausgeschlossen sind ferner 
Ersatzteile und Serviceleistungen im Rahmen der laufenden Wartung.] Diese beschränkte Garantie ist unwirksam, wenn Ihr 
ComposTumbler fahrlässig gehandhabt oder von anderen Personen als einem Vertragshändler oder autorisierten 
Kundendienstzentrum repariert oder modifiziert wurde. 

 
 

MANTIS GEWÄHRT KEINE AUSDRÜCKLICHEN ODER STILLSCHWEIGENDEN GARANTIEN ODER ZUSICHERUNGEN 
AUSSER DENJENIGEN, DIE HIER ENTHALTEN SIND. ES GIBT KEINE ANDEREN GEWÄHRLEISTUNGEN 
EINSCHLIESSLICH GEWÄHRLEISTUNGEN DER HANDELSÜBLICHEN QUALITÄT UND DER EIGNUNG ZU EINEM 
BESTIMMTEN ZWECK. ALLE GEWÄHRLEISTUNGEN MIT AUSNAHME DER OBEN BESCHRIEBENEN 
AUSDRÜCKLICHEN GARANTIE WERDEN AUSDRÜCKLICH ABGELEHNT. DIE DAUER JEGLICHER 
STILSCHWEIGENDEN GARANTIE, EINSCHLIESSLICH DER GARANTIE DER HANDELSÜBLICHEN QUALITÄT UND DER 
EIGNUNG ZU EINEM BESTIMMTEN ZWECK, IST AUF DIE DAUER DIESER SCHRIFTLICHEN BESCHRÄNKTEN 
GARANTIE BESCHRÄNKT. MANTIS LEHNT JEGLICHE HAFTUNG FÜR MITTELBARE, NEBEN- UND/ODER 
FOLGESCHÄDEN IN VERBINDUNG MIT DER NUTZUNG DER UNTER DIESE GARANTIE FALLENDEN MANTIS-
PRODUKTE AB. BESTIMMTE RECHTSPRECHUNGEN GESTATTEN KEINE BESCHRÄNKUNGEN BEZÜGLICH DER 
DAUER EINER STILLSCHWEIGENDEN GARANTIE UND/ODER SIE UNTERSAGEN DEN AUSSCHLUSS ODER DIE 
EINSCHRÄNKUNG MITTELBARER ODER FOLGESCHÄDEN. DIE OBEN GENANNTEN EINSCHRÄNKUNGEN UND 
AUSSCHLÜSSE TREFFEN DAHER MÖGLICHERWEISE NICHT AUF SIE ZU. DURCH DIESE GARANTIE ERHALTEN SIE 
SPEZIFISCHE RECHTE. SIE BESITZEN MÖGLICHERWEISE DARÜBER HINAUS NOCH WEITERE RECHTE, DIE SICH JE 
NACH RECHTSPRECHUNG UNTERSCHEIDEN KÖNNEN. 

 
 
 

MANTIS 
1028 Street Road 
Southampton, PA 18966 
+1 (215) 355-9700 

 
 
 
 
 
 

©2016 Schiller Grounds Care, Inc. Alle Rechte vorbehalten. 
 
 
 
 
 

07.06.2016 



©2017  Schiller Grounds Care, Inc. Alle Rechte vorbehalten.
12

12

MANTIS France Sarl
20, rue des Garennes
57155 MARLY

www.mantis.fr

0 810 21 18 65 Prix d’un appel local

CompostOriginal_NoticeDeMontage_FR_maq1.indd   1221/01/14   10:27

12

MANTIS SARL
Verbindungsbüro Deutschland
Postfach 10 05 43
66005 SAARBRÜCKEN

0180 3000 208
(9 cent/min)

www.mantis.de.com

CompostOriginal_NoticeDeMontage_DE_maq1.indd   12 21/01/14   10:21

CompostOriginal_NoticeDeMontage_exe.indd   1321/01/14   10:29




